
IG15 2

IS15 4

IF15 6

IM15G Prior to Serial # 16000000 8

IM15 & ICBIM15 Starting with serial #16000000 10

subzero.com    800.222.7820

Integrated Module (Prior to 2015)
Parts Manual



Page 2

8-2

Parts List & Exploded Views IInntteeggrraatteedd  CCooookkttooppss

15” ELECTRIC GRILL COOKTOP PARTS LIST

Ref # Part # Description

1 805454 Panel, Control Box

807844 Panel, Control Box  *ICB

2 808413 Grill Power Supply Harness

813357 Wire Harness, Power-Grill *ICB

3 800906 Screw, 6-32X1/2” W/Lockwasher

4 801542 Screw, 8-18X3/8” B H/W/Hd

5 804222 Triac, Steamer,Fryer, Grill

6 805549 Baffle, Grill Heat

7 730227 Nut, 10-24 Keps Lock

8 805588 Insulation, Grill Socket

9 803313 Pan, Electric Grill Module (IG15/G)

10 802551 Ceramic Element Socket, Grill

11 805484 Pem Assy, Receptacle Bracket

12 808928 Control Assy, Grill

813358 Control Assy, Grill *ICB

13 808928 Glass, Grill Assy

14 805639 Weld Assy, Grill Drip Pan

15 802524 Grate, Grill Module

16 808818 Element, Grill Module 2800w - 240v

805810 Element, Grill 2800 w - 208v

17 801804 Plate, Electric Grill Radiator

18 805455 Insulation, Grill Burner Box

19 805587 Insulation, Grill Side

20 805450 Burner Box, Grill

21 800418 #8-32 Hex Nut W/Lock Washer

22 805456 Insulation, Grill Receptacle

23 805457 Insulation, Grill Control

24 801913 Strain Relief, Metal

813359 Strain Relief, Plastic *ICB

25 805451 Control Box, Grill

26 813360 Transformer, Module

27 808413 Grill Power Supply Harness

28 805459 Harness, Grill Module Cover

29 813361 Grill Module Triac Harness

30 808819 Harness, Grill Element

31 805177 Grill Module Power Conduit

Not Shown

804555 Hold Down Clamp Hdw, Module



Page 3

8-3

Parts List & Exploded ViewsIInntteeggrraatteedd  CCooookkttooppss

21
22

24
4

26

21

4

1 2

3

5

4

7

9

11

10

13

12

14

17

16

15

18

20

23

25

19

27

28

29

30

31

8

6

6

2

15” ELECTRIC GRILL COOKTOP EXPLODED VIEW



Page 4

8-4

Parts List & Exploded Views IInntteeggrraatteedd  CCooookkttooppss

Ref # Part # Description

1 802547 Box, Front

2 813360 Transformer, Module

3 800418 #8-32 Hex Nut W/Lock Washer 

4 807502 RTD, Module Main Temp

5 801542 Screw, 8-18 x 3/8” Type B H/W/Hd

6 804222 Triac

7 804409 Baffle, Steamer/Fryer HeatS

813362 Baffle, Steamer/Fryer Heat *ICB

8 806135 Thermodisc, Steamer 201°F

9 800906 Screw, 6-32 x 1/2” w/Lockwasher

10 808414 Harness, Module Power Supply w/Terminal Block

813363 Harness, Module Power Supply (w/Terminal Box) *ICB

11 809112 Harness  , Steamer Valve

12 805061 Valve Hsg, Top

13 805054 Valve Hsg, Right Side

14 805056 Valve Hsg, Left Side

15 808829 Valve, Steamer Actuated

16 805062 Grommet, Valve Mounting

17 730239 Screw, #8 X 3/8” Mod. Truss Hd

18 805053 Box, Steamer Burner

813367 Box, Fryer Burner *ICB

19 802549 Box, Rear

20 802550 Insulation, Module Element

21 802546 Insulation, Steamer/Fryer

22 801877 Plate, Element Backing

23 806136 Insulation, Steamer/Fryer Heater

24 810000 Element, Steamer/Fryer

25 805042 Pan, Weld Assy Steamer

26 805929 RTD, Steamer Fill Sensor

27 804220 Bracket, Steamer/Fryer, Rear

28 804762 Pan, Solid Assy

29 802560 Handle, Inner Cover

30 801384 Handle, Module Cover

31 808882 Lid, Steamer Glass Assy

32 802561 Glass, Steamer Assy

33 812052 Control Assy, Steamer

813365 Control Assy, Fryer *ICB

34 804761 Pan, Perforated Assy

35 805684 Drain Strainer Steamer Module

36 800246 Washer, Teflon .06 x .26 x .5”

37 808414 Harness, Module Power Supply

38 808415 Harness, Module Cover

39 808412 Harness, Steamer Element

813366 Harness, Steamer Element *ICB

40 804743 Power Cord Conduit, Module

41 806003 1/4” - 20 Keps Nut SS, RTD

Not Shown

804555 Hold Down Clamp Hdw, Module

15” ELECTRIC  STEAMER COOKTOP PARTS LIST



Page 5

8-5

Parts List & Exploded ViewsIInntteeggrraatteedd  CCooookkttooppss

33

32

37

38

39

40

12

15

1

20

21

30

36

35

17

16

3

4
5 6

2

7

13

22

23
23
23

24

18

19

10

29

25

41

28

14

3

11

8

9

26

3

34

10

31

27
3

15” ELECTRIC  STEAMER COOKTOP EXPLODED VIEW



Page 6

8-6

Parts List & Exploded Views IInntteeggrraatteedd  CCooookkttooppss

Ref # Part # Description

1 802547 Box, Fryer Front

2 813360 Transformer, Module

3 808414 Harness, Module Power Supply w/Terminal Block

813363 Harness, Module Power Supply (w/Terminal Box) *ICB

4 801392 Valve, Manual Shut Off

5 800906 Screw, 6-32 x 1/2” w/Lockwasher

6 802577 Thermodisc, Fryer 350f

7 730239 Screw, #8 X 3/8” Mod. Truss Hd

8 801380 Box, Fryer Burner

813367 Box, Fryer Burner *ICB

9 800418 #8-32 Hex Nut W/Lock Washer

10 807502 RTD Module Main Temp

11 801542 Screw, 8-18 x 3/8” Type B H/W/Hd

12 804222 Triac, Steamer/Fryer/Grill

13 804409 Baffle, Steamer/Fryer Heat

813362 Baffle, Steamer/Fryer Heat *ICB

14 802546 Insulation, Steamer/Fryer

15 801401 Basket, Wire Fryer Large

16 801400 Basket, Wire Fryer Small

17 802550 Insulation, Module Element

18 801877 Plate, Element Backing

19 806136 Insulation, Steamer/Fryer Heater

20 810000 Element, Steamer/Fryer

21 805041 Pan, Weld Assy Fryer

22 804220 Bracket, Steamer/Fryer, Rear

23 801878 Fryer Lid, Module

24 801384 Handle, Module Cover

25 804205 Hanger, Fryer Basket

26 802580 Glass, Fryer Assy

27 809536 Control Assy, Fryer

813368 Control Assy, Fryer *ICB

28 800246 Washer, Teflon .06 x .26 x .5”

29 801883 RTD, Module Fill Sensor

30 808414 Harness, Module Power Supply

31 808415 Harness, Module Cover

32 808412 Harness, Steamer Element

813369 Harness, Steamer Element *ICB

33 804743 Power Cord Conduit, Module

34 806003 1/4” - 20 Keps Nut SS, RTD

Not Shown

804555 Hold Down Clamp Hdw, Module

15” ELECTRIC  FRYER COOKTOP PARTS LIST



Page 7

8-7

Parts List & Exploded ViewsIInntteeggrraatteedd  CCooookkttooppss

5
9

4

8

1

13

27 25

24

9

29

26

16

10

12
11

9

2

7

18

15
16

17

19
19

19

20

34

21

23

30

31

32 

33

3

28

3

22
9

8

14

6

15” ELECTRIC  FRYER COOKTOP EXPLODED VIEW



Page 8

8-8

Parts List & Exploded Views IInntteeggrraatteedd  CCooookkttooppss

IM15G PARTS LIST

Not Shown

Part # Description

805044 LP Conversion Kit
801416 Harness, Wire
801048 Rubber Gasket, cooktop surround
801345 Hold Down Clamp kit
801533 Stainless Steel Cleaner, 4oz.

Ref # Part # Description

1 813395 Grate, Finger Module
2 813394 Grate, Wok Module
3 802576 Head, Burner
4 801415 Nut, Elbow
5 806483 Electrode, Service Pkg. 
6 802575 Base, Burner
7 803741 Spring
8 720822 Ring
9 808472 Knob, Control
10 801343 Grommet, Control Panel Glass
11 805945 Pan, Top Assy.
12 719393 Elbow, 3/8” x 3/8”
13 800135 Ferrule, Brass, Sleeve 3/8” Tube
14 800136 Nut, Brass, Compress 3/8” Tube
15 802579 Jet Holder, Spud Assy
16 801105 Screw, Valve Switch
17 803069 Cover, Switch, Valve
18 800464 Light, Ring,  Assembly
19 730230 Screw,
20 807141 Switch, Valve
21 801405 Bracket, Switch, Valve
22 803847 Nut, Valve
23 808752 Tubing, Flex, 3/8” x 12”
24 808238 Bracket, Valve Support
25 800418 Nut, Hex, w/lock washer
26 804221 Valve, Gas Wok, Nat

804413 Valve, Gas Wok, LP
27 808751 Tubing, Flex, 3/8” x 24”
28 809420 Module, Spark, 1pt
29 801856 Plate, Support, Spark Module
30 801368 Box, Outer, Burner
31 801499 Cord, Power, w/Grip
32 801097 Regulator, Valve, Gas
33 801410 Manifold
34 803743 Orifice, Nat Gas

803744 Orifice, LP Gas



Page 9

8-9

Parts List & Exploded ViewsIInntteeggrraatteedd  CCooookkttooppss

14

6

16

17

23

20
19

14

13

13

15
12

14

18

19

20

21

24

26

27

25

29

30
31

32

28

19

33

25

25

14

22

11

13

13

10

9
8

7

4

3

5

2

1

34

IM15G EXPLODED VIEW 



Page 10

8-10

Parts List & Exploded Views IInntteeggrraatteedd  CCooookkttooppss

IM15-2 & ICBIM15 PARTS LIST

Not Shown

Part # Description

808751 Flex Tube, .375 X 24
808752 Flex Tube, .375 x 12
813408 Harn, Main - Mutifunction
813407 Component Package
801345 Hold Down Clamp kit
801048 Rubber Gasket, cooktop surround
801533 Stainless Steel Cleaner, 4oz.
801097 Regulator
801499 Power Cord w/grip 

Ref # Part # Description

1 813394 Grate, Wok Module
813395 Grate, Finger Module

2 813345 Head, Burner
3 813396 Knob, Control
4 813344 Burner Base, Wok
5 813353 Gasket, Elbow Assembly
6 808067 Grommet, Control Panel Glass
7 814282 Pan, wled Assembly

813405 Pan, wled Assembly - ICB Only
8 812171 Dir Spk Ign Mdl, 240v- - ICB Only
9 812570 Ring Light - 240 Vac

10 813398 Valve, Switch
11 813399 Bracket, Valve Switch
12 813404 Electrode, Spark
13 813401 Bracket, Valve Support
14 812573 Pipe Nipple - Gas
15 813341 Valve, Gas - Nat

813342 Valve, Gas - LP
16 810503 Solenoid, Single - 10vdc - ICB Only
17 813346 Elbow Assembly, Wok
18 813347 Jet Hldr, Spud Assy - Nat

813348 Jet Hldr, Spud Assy - LP
19 813403 Venturi, Wok
20 812576 Connector, Iec, Inlet Assy - ICB Only
21 801856 Plate, Support, Spark Module
22 809420 Module, Spark, 1pt



Page 11

8-11

Parts List & Exploded ViewsIInntteeggrraatteedd  CCooookkttooppss

IM15-2 & ICBIM15 EXPLODED VIEW 

1

2

3
4

5

7

6

8

9

12

14

16

18

15

10

17
19

20

11

13
21

22


